
Republic of Uganda

MINISTRY OF WATER AND ENVIRONMENT

INTEGRATED WATER MANAGEMENT AND DEVELOPMENT PROJECT

WATER SUPPLY AND SANITATION PROJECT IN MAJANJI, LUMINO, BUHEHE, MASAFU, MASABA, DABANI, BUTEBA,
MASINYA and SIKUDA SUB-COUNTIES; BUSIA MUNICIPALITY, BUSIA DISTRICT.

UPADTED AND FINAL ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT REPORT

APRIL 2018



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment ii Updated by Individual Environmental Consultant,Nelson Omagor.

TABLE OF CONTENTS

table of contents ...................................................................................................................
[...]
k. Increased revenue to the local authority and the country in general through the collection of
taxes.

l.



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 72 Updated by Individual Environmental Consultant,Nelson Omagor.

6.2.3 KEY BENEFITS OF IMPROVED SANITATION FACILITIES IF PROJECT IS IMPLEMENTED
a. Reduced incidences of diarrheal and other water borne diseases; this leads directly to lower

rates of mortality and morbidity, especially of children;
b. Greater school attendance by the girl children since they are more comfortable with cleaner

and safer toilets; this leads to increased gender awareness and improvement;
c. Reduced costs for collection and disposal of faecal and other matter from homesteads; this

leads to improved environmental sanitation and its attendant benefits;
d. Cleaner and more conducive environment for urban activities such as sports, markets, public

places, etc.;
e. Higher quality hotels, restaurants and entertainment places since the developers can erect

and maintain high quality toilets;
f. Employment opportunities at all stages of the project – from construction, operation and

marketing of the services; this leads to increased skills transfers to the community;
g. Increased revenue to the local authority and the country in general through the collection of

taxes.

6.2.4 CONCLUSION ON THE ‘NO PROJECT’ OPTION
Busia Municipality and en-route growth centre residents are in urgent need of a sustainable water
supply and sanitation facilities. The existing piped water supply system is operating below demand.
The current sanitation systems are unreliable, in sorry state and sub-standard. If this is allowed to
continue, not only will the residents be exposed to public health risks but development opportunities
will continue to be stifled and curtailed.

This certainly will have local, national and regional implications given that it’s the largest and most
utilized transit town in connecting Uganda and some regions of Rwanda, South Sudan and D.R. Congo
to the coast in Kenya. Secondary implications include continuing trends of water-related diseases, no
direct or indirect employment opportunities associated with the project, and continuing degradation
of the environment and water resources due to unplanned disposal of faecal sludge.

In general, the minor benefits of the No-Project option are far outweighed by the benefits to be
attained on implementing the Busia Water Supply and Sanitation Project.



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 73 Updated by Individual Environmental Consultant,Nelson Omagor.

7 ANALYSIS OF THE POTENTIAL IMPACTS OF THE PROJECT

7.1 SOCIAL AND ENVIRONMENTAL CHARACTERISTICS OF PROJECT INFRASTRUCTURE

7.1.1 SOCIAL CHARACTERISTICS OF PROJECT INFRASTRUCTURE
In all the project impacted areas, there will be increased number of people in the area consisting of
workers and service providers, with some being new to the project area. These workers and service
providers will typically range at 15 to 100 people at each project infrastructure site during the
construction phase. Similarly, 50 to 100 workers and service providers are anticipated in the entirety
of Busia at the operational phase. These people will bring increased incomes to the community, and
there will be interactions with the locals. Consequences of social interactions will include labour
relations; sale of products to the plant staff; social conflicts over any number of issues; intermarriages
and similar relationships (which could lead to HIV/AIDS infections, pregnancies, etc.); increases in the
prices of some items due to the increased purchasing power of the plant staff and increased
opportunities for the locals for self-advancement. Business opportunities include improvement in
hotels and lodging facilities, restaurants and bars for the benefit of the plant staff.

Some of the people will be permanently located in the PIAs while a few will be short-term
maintenance or delivery staff. Details of these analyses are given in subsequent sections of this
Chapter.

7.1.2 SOCIAL AND ENVIRONMENTAL CHARACTERISTICS OF THE INTAKE WORKS
The livelihood of the ecosystem in the lake at the intake works site (Figure 3) will be temporarily
interrupted and the environ supporting them transformed. However, flora and fauna will readapt
once construction works are accomplished.

There will be increased noise to communities and settlements from the dry-installed pump, Figure 3
b, given that it will be stationed above the lake water surface as compared to the submerged pump.
Thus, noise pollution to settlements.

7.1.3 SOCIAL AND ENVIRONMENTAL CHARACTERISTICS OF THE WTP INFRASTRUCTURE
A key social issue will be noise generation from pumping stations that could be a nuisance to nearby
settlements given that they will operate 22 hours a day.

Environmental issues at the WTP are related to the treatment chemicals/methods being employed
as discussed below.

7.1.3.1 ENVIRONMENTAL CHARACTERISTICS OF CHLORINATION
Chlorine has been proposed as the disinfectant for the project, with a two stage application (i.e.
primary and secondary). Primary disinfection will occur prior to sedimentation. Although no residuals
are generated during this treatment step, the disinfectant used or disinfection by-products may be
present in the WTP residual waste streams (e.g. filter backwash water) (EPA, 2011a).

Secondary disinfection will occur at the end of source water treatment (at the finished drinking water
clear tank). This disinfection step is used to maintain a disinfectant residual in the finished drinking
water to prevent regrowth of microorganisms. The secondary disinfection process does not result in
residuals generation; however, water from the clear well may be used to backwash filters. As a result,



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 74 Updated by Individual Environmental Consultant,Nelson Omagor.

disinfectant added to the finished drinking water may become part of the filter backwash (EPA,
2011a).

Chlorine is toxic to plant and animal life; the gas form has a density greater than air, thus gas leaks
accumulate and present significant safety concerns. Properly engineered gas handling systems,
adequate training and refresher training, or switching to a non-gaseous chlorine form like calcium
hypochlorite reduce safety concerns. To humans, chlorine is an irritant to the eyes, nasal passages
and respiratory system. Chlorine gas must be carefully handled because it may cause acute health
effects and can be fatal at concentrations as low as 1,000 ppm (SDWF, Undated).

Furthermore, the use of chlorine for disinfection of drinking water produces small quantities of
halogenated methane compounds (e.g., trihalomethane). The halogenated methane compounds,
known as disinfection by-products, are suspected to be carcinogens (Chlorine Chemistry Council,
2003). EPA limits the amount of total trihalomethanes in drinking water to 0.08 mg/L (EPA, 2008b).
Free chlorine in backwash water is directly toxic to aquatic organisms and can react with naturally
occurring organic compounds in receiving waters to form toxic compounds such as trihalomethanes.

Chlorine dioxide, formed when chlorine (gaseous or liquid form) is mixed with sodium chlorite, has
been used in some drinking water systems where an elevated pH (>7) of the processed water has
reduced the effectiveness of chlorine (EPA, 2011a). As with chlorine, WTPs must safely handle
chlorine dioxide. It must be generated when needed because it cannot be safely stored due to its
explosive characteristics. Its reaction by-products or waste materials can be toxic, such as chlorite
(ClO2, MCL 1.0 mg/L) and chlorate (Cl2O2) ions (EPA, 2008b). On the positive side, chlorine dioxide
does not dissociate or disproportionate under normal drinking water treatment conditions, is a
strong oxidant, and does not form halogenated disinfection by-products.

Chloramines (or combined residual chlorine), formed when chlorine reacts with ammonia, have been
demonstrated as disinfectants, but are not as effective as other germicidal agents (EPA, 2011a). The
combined residual from chloramines lasts longer than chlorine residuals and can remain chemically
stable in water from hours to days. Backwash water from chloramines is highly toxic to fish and other
organisms which live in water. However, these substances are not found to be bio-accumulative
(transfer up the food chain) (Environment Canada, 2002).

The potential negative impacts of chlorine and its by-products in its various forms are well studied
and mitigation measures to ensure chances of harming people and the environment are minimised,
are readily available. Chlorine in its various forms is the most widely used disinfectant in the water
treatment plants in Uganda. Its impacts would include corroding storage areas and it escaping into
the atmosphere to deplete the ozone layer. However, the community would benefit from treated
water which is safe to drink at all consumer points, which is the essential positive impact of the
project.

Options to replace chlorine are generally costly and require higher technologies for their application.
None is able to give a residual disinfection capacity up to the consumers. These alternatives include
ozone.

7.1.3.2 ENVIRONMENTAL CHARACTERISTICS OF ALUM AND LIME SLUDGE
Aluminium sulphate, a coagulant that is irritating to skin, eyes, nose and mouth by contact (EPA,
2002) will be employed at the operational phase to remove turbidity. The coagulant sludge will



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 75 Updated by Individual Environmental Consultant,Nelson Omagor.

consist of solids removed from the coagulated water, mainly hydroxide precipitates from the
coagulant and material in the raw water (clay and sand, colloidal matter, microorganisms including
algae and planktons, and other organic and inorganic matter present in the raw water) (EPA, 2011a).

Alum sludge contains high moisture content (97 to 99.5%) and a low solids content. It generally
settles readily but does not dewater easily. It is a most difficult sludge to treat because of several
peculiar properties. Although alum sludge has high 5-day biochemical oxygen demand (BOD5) and
chemical oxygen demand (COD), it usually does not undergo active decomposition or promote
anaerobiasis. It is reported to have a total solids (TS) content of 1,000 to 17,000 mg/L (AWWA,
1969a), of which 75 to 95% is total suspended solids (TSS) and 20 to 35% is volatile solids (VS). The
pH value ranges between 5 and 7 (Reh, 1978). The BOD5 of alum sludge ranges from 30 to 150 mg/L.
The COD values are high, ranging from 500 to 15,000 mg/L (AWWA, 1969a).

Table 29 below shows typical and average chemical coagulation sludge volume generation rates with
respect to average water treatment flow and water treatment design flow. Given an ultimate year
WTP design capacity of 13,637 m3/day (3.64 MGD), the coagulant sludge production rate for the
project will typically vary between 0.18 to 67.38 m3/day with an average of 20.06 m3/day (i.e. 48 –
17,800 GPD with an average of 5,300 GPD).

Table 29: Typical chemical coagulation sludge volumes.

Key: MGD = Million gallons per day; GPD = Gallons per day.

Source: EPA, 1993 as cited by EPA, 2011a.

Lime sludge will be generated as a result of softening using lime (CaO) or lime/soda ash (Na2CO3). As
with coagulant sludge, lime sludge is removed from the water stream in the settling basin underdrain
and in filter backwash wastewater. Sludge from the softening of surface water is a highly variable
material. It consists mainly of calcium carbonate (85 to 95% total solids); magnesium hydroxide,
aluminium, and other metals; clay and silt particles; minor amounts of unreacted lime; and inorganic
and organic matter (EPA, 2011a). The volume of sludge produced from lime or lime-soda softening
plants ranges from 0.3 to 6% of the water softened (AWWA, 1969b).

The sludge will generally contain 85 to 95% solids, will be white in colour, with no odour, and low in
BOD5 and COD (EPA, 2011a). It is usually stable, dense, and inert. It dewaters readily, depending on



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 76 Updated by Individual Environmental Consultant,Nelson Omagor.

the ratio of calcium (Ca) to magnesium (Mg) and on the amount of gelatinous solids present in the
sludge.

In general, if discharged into water, the suspensions and dissolved solids in the sludge of alum and
lime may:

a. Settle to form bottom deposits in the receiving water, creating anaerobic conditions because
of the oxygen demand exerted by microbial decomposition. Decomposition consumes oxygen
and reduces the amount available for aquatic animals. Severe reductions in dissolved oxygen
concentrations can lead to fish kills. Even moderate decreases in dissolved oxygen
concentrations can adversely affect waterbodies through decreases in biodiversity (EPA,
2011a);

b. increase turbidity in receiving waters, thus reducing light penetration through the water
column, thereby limiting the growth of rooted aquatic vegetation that serves as a critical
habitat for fish, shellfish, and other aquatic organisms;

c. Provide a medium for the transport of other adsorbed pollutants, including nutrients,
pathogens, metals, and toxic organic compounds, which accumulate in settled deposits.
These settled suspended solids and other associated pollutants often have extended
interaction with the water column through cycles of deposition, resuspension, and re-
deposition. Metals are potentially toxic to phytoplankton and zooplankton and to higher
aquatic plant and animal species, including fish. They have the potential for bioaccumulation
and bio-magnification in aquatic food chains. Aluminium in particular is toxic in the aquatic
environment to several fresh-water species of fish, invertebrates, bacteria, and algae at pH
conditions less than 6 (EPA, ASCE, AWWA, 1996).

d. Clog fish gills as a result of suspended solids. In severe situations, clogging of fish gills can
result in asphyxiation; in less severe situations, it can result in an increase in susceptibility to
infection;

e. Contaminate receiving waters that serve as source waters for public and industrial water
supplies;

f. Alter the chemistry of natural waters to a degree that adversely affects indigenous aquatic
biota, especially in the immediate vicinity of the effluent discharge.

The use of aluminium sulphate in the water treatment plants in Uganda is widespread and it is the
coagulant of choice in most cases. NWSC is experimenting with other chemical coagulants, which
have a smaller environmental footprint. However, these are still in the experimental stages and could
be adopted in the near future as a replacement of aluminium sulphate. These polymers are usually
proprietary and must be sourced from specific vendors, who protect the technologies behind them,
rendering them more expensive than aluminium sulphate.

The more common polymers include:
a. Cationic emulsions;
b. Cationic powders;
c. Anionic emulsions and
d. Anionic powders.



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 77 Updated by Individual Environmental Consultant,Nelson Omagor.

Certain organic particulate emulsions are also used, though with only special situations such as
emergencies, due to their cost.

For the WMDP, the designers have prescribed aluminium sulphate as the coagulant and even with
its negative impacts; it remains a most positive coagulant due to its widespread use in the country
and therefore availability. The technologies for handling, applying it to water and disposing of sludge
are all well known in the country. It remains the coagulant of choice.

7.1.4 SOCIAL AND ENVIRONMENTAL CHARACTERISTICS OF TRANSMISSION
INFRASTRUCTURE

7.1.4.1 RAW WATER TRANSMISSION INFRASTRUCTURE
The raw water transmission main, including the pier bridge, will modify the current habitat for aquatic
flora and fauna along its route and the immediate environs. Thus, it can act as an obstacle to the free
passage/movement of fauna and at the same time as a habitat to clinging flora and fauna.

The pier and the intake works will create an obstacle to the shipping in the area, especially the small
fishing boats that often navigate at night. These fishing boats might crash into the pier unknowingly
and this may lead to injuries or even fatalities. The pier should therefore be lit and in the case of
power failure, the side reflectors will be adequate to warn fishing boats of potential dangers. As the
pier remains in place longer, the local fishing community will get familiar with the obstacle; however,
chances are there that new boats in the area will not be aware of its presence in the water. Adequate
warning signage and reflectors will be erected nearby.

The pier can be used as a diving platform by children and even adults. Because it is constructed of
metals which might be slippery when wet, the pier structure is not suited for this purpose since
accidents can occur. Access to the pier will therefore be restricted by a manned or locked gate, with
signage forbidding entry to unauthorized persons. The structure will also be surrounded with barbed
wire to discourage people from mounting it from the lake.

In case of accidents, the operators of the plant will ensure that trained personnel are always available
to assist victims through first aid and evacuation to nearby health units. All staff who work in the
plant will be provided with life jackets and will be trained in first aid and rescue. A first aid kit will be
provided at the water works.

Locals who are experienced swimmers will be drafted and given employment in the plant to support
in inspecting the undersea structures and participate in emergencies. This is to ensure that they buy
into the project and become part of it.

The local beach management unit located at Majanji is an important stakeholder and will assist in
sensitising the community on the scope of the project and its benefits as well as impacts that may
affect them. There will be routine community meetings and the plant operator will seek to be
represented in the BMU of Majanji.

7.1.4.2 TREATED WATER TRANSMISSION



Environmental and Social Impact Assessment for Busia Water Supply and Sanitation Project

Ministry of Water and Environment 78 Updated by Individual Environmental Consultant,Nelson Omagor.

The distribution pipes will transmit safe water and its associated benefits much closer to the
beneficiaries who include residents of Busia Municipality, particularly the urban poor and
settlements along Busia - Majanji road. Thus, improving on public health and sanitation.

Most of the treated water transmission mains and all of the distribution pipes will be buried
underground. Thus, minimal disturbances to the habitat of flora and fauna, except during
maintenance works as minor excavations will be carried out. The main social issue will be during the
construction period when most impacts will be experienced. The social impacts are of a limited
nature, are short term, are readily foreseeable and are avoidable or mitigated in accordance with the
ESMP.

To enhance the social benefits of the transmission mains, communities along the route will be
provided with water supply services at various levels – house connections, yard taps and kiosks.
Sensitisation of the community will also be done to ensure that they improve their hygiene and
sanitation situation at the household and community levels.

7.1.5 SOCIAL AND ENVIRONMENTAL CHARACTERISTICS OF RESERVOIR INFRASTRUCTURE